FHF
SPARE PARTS BOOK




A *}1;&%“1‘4‘:
FRAMEWORK COMPONENTS

=« FEH SR vessuninninins vnnensinnesansndsvnss 3
MACHINE COMPONENTS

DOWN BUTTON FEEDING COMPONENTS

B, PRENEZZR reeerrrerrnnirnnirnicnnnnnnnnan, Q
VIBRATING DISK COMPONENTS

75y HHEEZREE e rerre s, 10
ACCESSORIES COMPONENTS







PG

FRAMEWORK COMPONENTS LIST

= 5
z; » PAR?:S NO. B DESCRIPT ION ?;!
1 9811.001 | &#R " .
T 0811.002 | ML STAND | :
3 0811.002-1 | % WHEEL W/ y
4 0811.002-2 | FAIAF ST .l.‘.ha' XED MAT 4
5 0811.003 | hE¥H K "'& 1
i 9811.004 | FHIBAFF 3~ FOOT PEDAL SWITCH i 1
7 9811.005 | HRENAL i s VIBRATING DISK ‘BASE . - ¢ = 2
8 9811.006 | Tk (X&) TOP PLATE(LEFT) ‘%@ﬂ 1
9 9811.007 | & CH) TOP PLATE (RIGHT) 1
10 9811. 008 RENEJEAR () VIBRATING DISKBASEPLATE (UP) 2
11 9811.009 | #RFNFLJER CF) VIBRATING DISKBASEPLATE (DOWN) 2
12 9811.010 | K&K BIG PAD 2
13 9811.017 | MR SOLENOID VALVE GROUP 1
14 9811.019 | JJE IR REDUCING VALVE 1
15 9811.012 | BRAILIERS BAROMETER 1
16 9811. 020 b 325 CONTROLLER 1
17 9811.090 | HE#: M20%250 BOLT M20%250 4
18 9811.092 | # K M20 PAD M20 16
19 9811.091 | #&EF M20 NUT M20 12
20 0811.094 | #E4T M10%30 SCREW M10%30 2




MACHINE COMPONENTS LIST

To? PA:TFS?NO. A DESCRIPTION ?;i
1 : 9811.024 | Hl% L 1
2 | 9811025 | Wk DISPLAY SCREEN 1
3 | 9811.026 ka7 () PLASTIC COVER (LEFT) 1




0811, 027 s e () P
* /551/1-7028 +ﬁi"§9f5% +Di2:;$ COVER (RIGHT) 1
e
W‘ 029 +9F;:E'Jbi (%) T SUE;)ZE: 1
L7/V g811. 030 Jrfﬁjgum (F) — E (LEFT) ]‘
g L | RS T TE (RIGHT) 1
L._/T/ 9811. 032 ﬁL_tT[]’%i:, *TOP CYLINDER 1
—o | 981108 | e 7
1 0g11.03¢ | PRI o
[ 12 | 9811.035 +ﬁ<fi‘h‘}:§5 It CTION = i
| . i *“—:#u%ﬁﬁh | OP FEEDING CYLRDER™. 1
| 0811.037 | THIERHS | DQ@#NEFEEDING _—t 1
15 0811.048 | RATEITK o —— 1
16 0811.049 | SLOLAR/EAS ——r. Y § 1
— 7 | 9811.050 | 7K 6002 ——a :
18 | g811.051 _Fﬁfm ;ROTATING AXIS 1
- 19 | 9811.052-2 ﬁf*’ o il STAMPING AXIS |
20 | 9811.052-6 | FRESHAZIY 0 LI 0-RING PAD 1
B 21 +9811.052"1 HL?%% SWING ARM 1
[ 22 T o811.052-3 | wPEHELALAR RESET PLATE OF STAMPING AXIS l
3 | 9811.052-4 ﬂLmﬁmEﬁIﬁﬁ DRAG SPRING OF STAMPING AXIS 1
24 S 9811-035-5 vh R AR R E DRAG SPRING COVERSTAMPING AXIS 1
g 2% 21 9811. 053 | Finsfrse TOP HOLDINGBUTTON CYLINDER BRACKET 1
26 T 9811.055 | s et s INFRARED LOCATOR I
o 1 9811.056 | emraessea INFRARED BRACKET a 1
928 EF 9811. 057 ii{ﬁ%&i&%b INFRARED BRACKET b :
g9 | 9811.058 | s BUFFER 2
0 | 9811.134 :cblo S TUBE "’;0 4
31 i 0811.135 | $6H EJEE :4 9
2 | 9811.136 | ¢4 K S 1
R = ¢Eﬁ ok SCREW M10%100 4
3¢ | 98l 093 ﬂ}?ﬁ M10%100 e L
3% | 9811.100 | 4R¥] ME*45 S g
36 9811. 110 H}?;‘E—T M5%*12 e— I 5
a7 1 9811.103 | 4R¥] M6*16 e— 9
38 | 9811.107 +¢§2€I M5*295 —p—r 4
39 T os11.128 | 48#%] M3*16 —— Z
i : hd Iﬁg sk SCREW M8*55 .
1: 41 9811. 095 ﬂ_ﬁﬁ M8*59 e :
42 9811.098 | # M8 <CREW MG*16 5
43 0811, 100 | MRET ME*10 T CREN N5+30 :
44 0811, 106 | #R4T M5*30 TRUT W5 1
45 0811.114 | EREFMO 'ED
46 0811.022 | LEDXI 4







L}Di%*4551¢ TOP BUTT

EEDH, LIST
Fe s % ,
NO. PARTS NO. | R DE.SCR'PTl o
[ | 9811.060 | EFTHERF 1 | P~ Oty.
9811061 | LATHER A SIT k00 1
et e PUSH ROD*BRACKET 1
3| 9811.059-1 | EAERHE s
4 9811, 059-2 #_:ﬂlﬁiﬁiﬁiﬁ FIXED RAIL' ~7 1 i
5 [0S _:il”ﬂiﬁﬂﬁ FRONT POSITIONING PLATE 1
T i e Ve e | REAR POSITIONING PLATE 1
7 | 9811.059-5 | EAAPIESE L 60mm LOCATING PIN L=60MM 2
3 | 9811.059-6 | EANPUETEALARSK /13 | TENSION SPRING 2
9 +9811.059 7 H:*u[ﬂli PRESSPLATE )
10 | 9811.059-8 | FRAZ2) POSITIVE STOP 2
11 | 9811.059-9 | L3 e LR SIDE POSITIONING PLATE 1
12| 9811. 05910 | EANPUED5E AL 20mm LOCATINGPIN L=20MM | w2
13 | 9811.059-11 | LN AR SIDE PRESSBOARD 1
14 | 9811.059-12 | MIPRALZ] SIDE POSITIVE STOP 1
15 | 9811.059-13 | AR [ 5 B FIXED SEAT 1
6 | 9811.059-14 | h-FrHAUE (i # 40mm LOCATING PIN L=40MM 2
17 | 9811.059-15 | EFNEARIK /I#5R TENSION SPRING 2
18 T9811.059-161}%@5}:iﬁ“e FQUIDISTANTBASE 1
19 | 9811.059-17 | LI TOP_PRESSPLATE ..
20 | 9811.059-18 | Eanmk Bk BLOWING JOINT 1
21 19811 059"19::_1:.,“\1&2’121 TOP PRESSPLATE BASE ¥ 1
22| 9811.059-20 | LAnE AR POSITIONING MOULD 1
o811 0so21 | Linefpuik n#a | TONSTON SPRE- § =
24 | 9811, 059-22 | LATKULER {JOULD FESSE i
25 | 9811. 059-23 “F s f A L E AL 8 29mn LOCATINGPIN L=29MM |
26 | 9811.059-24 | T M5+40 | SERERGRD = 1
27 | 9811, 059-25 | TR Mo*35 SCREN M5¥32 :
|28 T 9811, 108 | 4R4T M5+20 | SO 2
1 -+ SPRING PAD M5
29 | 9811112 | BT/ MO 2
30 | 98IL 113 | M5 PAD & 3
| # ' -+ OUTER THREAD PIN
31| 9811.059-26 | SMREUH L— SCREW SH3/167%28 1
| 32 |81l 059—27__}61&%?31€T SW3/16742° SCREW M4*10 T o
| 33 | 9811119 | fkSkARET M B SCREW M4 7
| 34 | 9811.123 e s 4T Ma*4 SCREW MA*10 7
35 | 9811.120 j}mmw M4*10 SCREW M3*10 2
%6 | 9811129 | g7 M3*10 SCREW M3%16 2
7 | 981l 128 | #RET W3S SPRING PAD M3 :
3 | 9811131 | pIEA M3 6




39

9811. 132

B M3

40

9811. 130

HEET M3*8




THIRHEAE oo surron flo

= =3
. | e | oeoweron | g
l 9811. 063 T AIHEAT 7 48 PUSH ROD BRACKE?:ﬁ: 1
2 9811. 064 T INHEFF PUSH ROD 1
3 0811.062-1 | FHNEEHhiL | FIXED RAIL 1
4 9811.062-1 | FHIAFiEhiE ADJUST RAIL 1
5 9811.062-1 | FHNFETK f13h5E TENSION SPRING 2
6 9811.062-1 | TN EIR PRESSPLATE 2
7 9811.062-1 | FHIHPUIE AN ER ADJUST PRESSPLATE 1
8 9811.062-1 | FIAMSCHE BLOWING BRACKET 1
9 9811. 047 TRk BLOWING JOINT 1
10 9811.062-1 | FINF=Rlx4e STOP BRACKET 1
11 9811.062-1 | FIn4klrsa g% | RESET SPRING 1
12 9811. 212 % B SR S SUPPORT BRACKET 1
13 9811. 066 A0 A [ e R UNIVERSAL MOULD 1
14 9811. 062-1 | FITHRLL M5*12 SCREW M5%12 2
15 9811. 122 #E L URET MA*5 SCREW M3#5 6
16 9811. 130 S2E] M3*8 SCREW M3%8 2
17 9811.123 | BRIEURE] Max4 SCREW M4x4 I ol
18 9811. 128 WZ4T M3*16 SCREW M3%16 2
19 9811. 131 TR M3 SPRING PAD M3 2
20 9811. 132 #H M3 PAD M3 2
21 9811. 129 B2%ET M3*10 SCREW M3%10 1
22 9811. 108 B2 4T M5%20 SCREW M5%20 6
23 0811.062-1 | FhAr4RET M4 SCREW M4 1
24 9811. 115 W EBRET M5%4 SCREW M5%4 1







}}EE}JEEM—"I— VIBRATING DISK'EONMPONENTS LIST

Fs H= % 7 e
NO. PARTS NO. |
1 9811.067 | k&% HIEAR FRONTHPRESSPL, 9
2 9811. 068 | RBNALJE EAR REAR PRESSPLATE 2
3 9811. 069 | KAREH /BIG SORTING PLATE 2
4 9811.070 | /NREFA | SMALL SORTING PLATE 2
5 9811.071 | FEtLs TOP PRESSPLATEBEEZCKEIT'W ‘
6 9811.072 | #rah#E LR TOP PRESSPLATE
7 9811. 073 AR SAWTOOTH PLATE
] 9811.074 | # kMR DIAGONAL PLATE

9 9811.075 | #;RBWELF4RMK STOP PLATE
10 O811. 111 | £ 3L4R4ET M5%8 SCREW M5%8
11 9811. 120 | YT3KHRET M4*10 SCREW M4%10
12 9811. 119 S 2ET Mdx10 SCREW M4*10
13 9811.129 | ®E4T M3*10 SCREW M3%10

7\_\-~ Bﬁ#‘%ﬂ# ACCESSORIES COMPONENTS

10




FfAFERE ACCESS

= W&
PARTS NO 2 D,a g | Qty
I 9811.080 | FinJER PRESSBOARD -/ ) 2
2 9811. 085 | &1 TWEEZERS - l A0 !
3 9811. 086 | A/NAHRF ALLEN KEYS ._?Iéf;},l 1
4 9811.087 | y&E&hiRTF MONKEY WRENCH 1
5 9811.088 | FF F - OPEN SPANNER 1
6 9811. 141 | FinHLH  DOWN MOULD 4
Py 9811. 143 | F3MiiR | TOP MOULD 4
8 | 9811.150 | whifk | POSITIONING PLATE 8

11



